

**ISO/IEC 17025 Certified Third Party Test Report**

DATE: May 14, 2018

FILE: APPTEx.A050818F

PO #: 22117

CLIENT: Applied Textiles  
555 76th St  
Byron Center, MI 49315

ATTN: Jennifer Friend

**SAMPLE IDENTIFIED BY CLIENT AS:**

Fabric Submitted  
Name: Nila + Print Test # 639  
Color Grey

**TEST PROCEDURE:**

**TEST RESULTS:**

LIGHT BLOCKING EFFECT OF  
CURTAIN MATERIALS,  
PHOTODETECTOR METHOD  
(AATCC 148-2014):

- AVERAGE MEASURED OUTPUT,  
TEST LAMP: 6918 lux
- AVERAGE MEASURED OUTPUT  
BEHIND SPECIMEN: 0.00 lux
- AVERAGE % LIGHT BLOCKED: 100%

**COMMENT:**

Light impinged against back side of fabric,  
as received.

Signed For The Company By

Adam R. Varley  
Technical Director

JG/05



Stacy Sadowy  
Quality Assurance Manager